
i 

 

 

 

 

SIMULTANEOUS WASTEWATER AND SALINE 

WATER TREATMENT WITH POWER 

GENERATION USING PHOTOSYNTHETIC 

MICROBIAL DESALINATION CELL 

 

 

 

  

By 

Syeda Safina Ali  

Registration No. 00000361880 

 

Supervisor 

Dr. Zeshan Sheikh 

 

 

Institute of Environmental Sciences & Engineering 

School of Civil & Environmental Engineering 

National University of Sciences & Technology       

Islamabad, Pakistan 

2024 

 

  



ii 

 

 

SIMULTANEOUS WASTEWATER AND SALINE 

WATER TREATMENT WITH POWER 

GENERATION USING PHOTOSYNTHETIC 

MICROBIAL DESALINATION CELL 

 

 

 

 

  

By 

Syeda Safina Ali  

Registration No. 00000361880 

 

Supervisor 

Dr. Zeshan Sheikh 

 

 
[...]
concentration in anode and desalination chambers on the performance of Photosynthetic 

Microbial Desalination Cells (PMDCs). It particularly focuses the pollutant removal and 

power generation for high-effluent wastewaters, with a focus on sugar industry wastewater 

as an example for industrial applications. The study delves into different MDC operational 

modes, emphasizing the potential advantages of utilizing fed-batch mode in both anode 

and cathode operations to enhance PMDC stability and performance. A novel aspect of the 

research involves investigating the use of microalgae, specifically Scenedesmus obliquus, 

in the cathode chamber of PMDC for the secondary treatment of domestic wastewater for 

nutrient recovery. 

1.4 Scope of the Study  

The scope of this current study includes;  

• Construction of lab-scale rectangular three-chamber MDCs.  

• Use of anaerobic sludge as an inoculum in anode and microalgae in the cathode. 

• Use of sugarcane wastewater as a sole carbon source for anode (Substrate).  

• Use of two different catholytes (bio-catholyte and PBS) for the best performance.  

• Analysis of the MDC performance for power production, COD removal, desalination, 

and internal resistance.  

 



5 

  

CHAPTER 2 

2. LITERATURE REVIEW 

The chapter underscores the significance of water and wastewater treatment methods, with 

a specific focus on Pakistan's water and wastewater management, particularly addressing 

the effluent produced by the sugar industry. Within this framework, it highlights the 

potential of Microbial Desalination Cells (MDC) as a noteworthy treatment option. The 

chapter delves into the applications of MDCs since their inception in 2009, examining 

various studies conducted on different types of MDCs concerning their configurations, 

electrodes, membranes, and other factors. Moreover, it discusses research endeavors aimed 

at modifying MDC systems to enhance desalination rates, exploring studies focused on 

component adjustments and operational conditions. 

2.1 The Water-Energy Nexus  

Nearly 8 billion people live on Earth today, and by 2040, that number is expected to rise 

by 21% (Naseer et al., 2021). The ever-growing population, urbanization, and 

industrialization have elevated many concerns about water demand; thus, more wastewater 

has been produced anthropogenically, and freshwater is rapidly being depleted due to 

human and natural causes in many countries, including Pakistan. Nearly 25% of humanity 

today struggles with a lack of access to fresh water (Islam et al., 2018).  Pakistan is on the 

brink of transitioning into a water-scarce nation, as indicated by the notable reduction in 

per capita water availability from 5260 m3 in 1951 to 1000 m3 in 2016 (Zhang et al., 2021). 

Projections by the United Nations Development Program (UNDP) and the Pakistan 

Council of Research for Water Resources (PCRWR) suggest that by 2025, this figure could 

further decrease to about 700 m3, signifying a critical shift in the country's water 

availability status (Tahir et al., 2022). The situation could exacerbate in regions beyond the 

Indus basin, where the annual per capita water availability is less than 1000 m3. 

Specifically, in areas like the drought-affected zones of Sindh Province, individuals 

without access to fresh water are compelled to utilize brackish water for domestic use 

(Azizullah et al., 2011). Nevertheless, according to the(O. P. Sahu & Chaudhari, 2015) 

World Bank (2019a), Pakistan has its water resources (Caldera et al., 2021) including zones 



6 

  

of fresh, brackish, and saline aquifers (Hasan et al., 2017) that can be used to meet the 

rising water demand.  

Pakistan has a lengthy coastal line exceeding 1,046 km, providing access to diverse oceanic 

resources (Tahir et al., 2022). The World Bank claims that a water management strategy is 

investing more money in desalination infrastructure. Pakistan’s total desalination capacity 

was about 188,168 m3 per day in 2015. 25% of the online capacity was provided by 

seawater reverse osmosis (SWRO), but almost half of the online capacity comprises 

brackish water desalination plants; brackish desalination is preferred because of the lower 

investment and energy costs. The issues with brackish desalination, however, still include 

the scarcity of sources of suitable feedwater and the locations for brine discharge disposal 

(Caldera et al., 2021). Therefore, it is essential to look for other unconventional water 

resources to meet the rising water demands; one such unconventional water resource is 

“wastewater” which remains an “untapped” and “undervalued” resource that is broadly 

defined as “used” water that has been contaminated as a result of human activities  (Jones 

et al., 2021) and due the surge in population and industrialization has amplified the 

generation of wastewater, a significant portion of which is discharged into the environment 

without proper treatment. According to estimates, 359 billion cubic meters of wastewater 

are generated annually around the globe (Jones et al., 2021).  In Pakistan, 4.36 billion m3 of 

wastewater is generated annually, of which 3.06 billion m3 is domestic wastewater and 

1.30 billion m3 is industrial wastewater  (“Wastewater Treatment Technology to Be 

Introduced in Major Cities,” 2021.). Notably, residential sources contribute 73% of the 

wastewater, while the agriculture sector contributes 16%, and the industrial and 

commercial sectors contribute 6% and 5%, respectively. (Rasheed et al., 2020). It is 

estimated that around 70% of industrial wastes in developing countries are released 

untreated into water bodies, thereby contaminating existing water supplies  (Qureshi et al., 

2015) 

2.2 Sugar Industry and Wastewater Production 

Sugarcane production is experiencing rapid growth in response to the escalating demand 

for sugar and bioethanol. As a major agricultural sector, the sugar industry plays a crucial 

role in contributing significantly to the economies of numerous emerging nations (Fito et 



7 

  

al., 2019), including Pakistan. The well-organized sugar industry provides livelihoods for 

almost 10 million people in Pakistan, making up 16% of the country's agricultural 

economy. Pakistan is home to an estimated thirty sugar refineries along the Indus River's 

left bank (Qureshi & Mastoi, 2015). With every tonne of cane processed, the industry 

requires 1500–2000 dm3 of water and generates 1000 dm3 of wastewater. The primary 

sources of wastewater are floor washing, condensation, leakage, and the improper disposal 

of sugarcane, syrup, and molasses within various sections (Sahu & Chaudhari, 2015). In 

addition to having high COD, BOD, and TDS (Kushwaha, 2015), sugar industry 

wastewaters also contain small traces of metals and nutrients (Sahu, 2019). The significant 

mineral, sugar, and carbohydrate content in these wastewaters makes them ideal substrates 

for bacterial cultivation, leading to the generation of valuable products such as organic 

acids, enzymes, biomass, and biogas (Wang et al., 2020).  Effluents from sugar processing 

typically have a BOD5 of 1,700 to 6,600 mg/L for untreated cane and 4,000 to 7,000 mg/L 

for beetroot. COD values range from 2,300 to 8,000 mg/L in cane processing and can reach 

10,000 mg/L in beetroot processing. They may also contain high ammonium levels and up 

to 5,000 mg/L of TSS (Sahu & Chaudhari, 2015). Moreover, sugar-processing wastewater 

typically contains significant amounts of organic and particulate matter that often surpass 

environmental discharge standards, exacerbating its detrimental impact (Sahu, 2019b). 

Managing industrial wastewater has become a serious challenge worldwide due to the 

diverse range of pollutants generated by industrial processes, which are difficult to treat 

and come with high costs.   

2.3 Conventional Wastewater Treatment Technologies 

 Different approaches and strategies are utilized in the treatment of municipal and industrial 

wastewater, commonly incorporating primary, secondary, and tertiary treatments (Gedda 

et al., 2021). The primary treatment primarily aims to eliminate organic and inorganic 

solids, whereas the secondary treatment focuses on the removal of fine suspended solids, 

dispersed solids, and dissolved organics. Tertiary treatment, also known as advanced 

treatment, further enhances the quality of water before it is discharged, employing 

biological, physical, and chemical methods. Depending on the techniques employed, the 

purification levels of water can reach up to 95%, and in certain instances, even 98-99%  



8 

  

(Zinicovscaia, 2016) 

Physicochemical methods are essential in water treatment, including coagulation, 

flocculation, precipitation, adsorption, ion exchange, and membrane separation. 

Coagulation-flocculation plays a vital role in removing solids, color, and organic matter. 

However, the use of metal coagulants can result in the formation of chemical sludge and 

reduce disinfection efficiency (Teh et al., 2016). Precipitation effectively eliminates metal 

ions and phosphorus compounds but generates bulky sludge (Zinicovscaia, 2016). Ion 

exchange is an effective technique for removing heavy metals but faces challenges with 

high concentrations (Saleh et al., 2022). Adsorption, particularly with activated carbon, 

proves to be efficient but comes at a higher cost (Rashid et al., 2021). Membrane 

technologies like ultra filteration (UF), reverse osmosis (RO), and nano filteration (NF) 

offer selective removal of pollutants but are limited in widespread use due to cost and 

maintenance challenges (Iwuozor, 2019; Shoshaa et al., 2023; Zahid et al., 2022c; 

Zinicovscaia, 2016). 

Biological treatment stands as a remarkably encouraging technology for the treatment of 

wastewater, demonstrating its effectiveness in treating nearly all types of wastewaters 

containing biodegradable components and a BOD/COD ratio of 0.5 or higher (Sandra et 

al., 2017). This approach effectively employs both aerobic and anaerobic processes, 

showcasing its versatility and potential. Aerobic treatment employs oxygen to convert 

organic waste into biomass and CO2, whereas anaerobic treatment breaks down organic 

waste into methane, CO2, and water in the absence of oxygen. Aerobic treatment is 

typically recommended for low-strength wastewaters (COD < 1000 mg/L), while 

anaerobic treatment is commonly employed for high-strength wastewaters (COD > 4000 

mg/L) (Sangamnere et al., 2023). Although aerobic methods are effective in treating 

organic wastewater, they demand substantial energy and result in the generation of large 

amounts of sludge. Conversely, anaerobic treatment prioritizes resource recovery, 

requiring less energy and producing less sludge (Wang et al., 2022). 

Over the years, a multitude of technologies have emerged for the treatment of wastewater. 

These technologies comprise aerobic oxidation ponds, trickling filters, activated sludge 

processes, and sequence batch reactors. Conversely, anaerobic wastewater treatment 



9 

  

systems encompass up-flow anaerobic sludge blanket reactors, expanded granular sludge 

bed reactors, anaerobic baffled reactors, anaerobic fixed bed reactors, integrated bio-

methane reactors, and membrane bioreactors (Gujjala et al., 2022). 

Aerobic oxidation ponds, trickling filters (TF), activated sludge, and sequence batch 

reactors (SBR) are all efficient in decreasing wastewater BOD levels. Nevertheless, aerobic 

ponds may face limitations due to land availability and specific climate requirements, 

whereas trickling filters might encounter blockage problems. Activated sludge processes 

(ASP) may not effectively manage resources and sludge, and newer versions of sequence 

batch reactors, such as continuous flow SBRs or membrane SBRs, necessitate skilled 

supervision (Sikosana et al., 2019). On the contrary, anaerobic treatment technologies such 

as upflow anaerobic sludge blanket (UASB) and anaerobic baffled reactors  (ABR) offer 

alternative solutions by creating compact sludge beds to facilitate efficient biological 

processes and accommodate a wide range of effluent strengths. Nevertheless, these 

technologies may encounter challenges associated with fluctuations in biomass and the 

presence of odors.  Expanding granular sludge bed reactors (EGSB) reactors improve the 

interaction between substrate and biomass, but they exhibit slow nutrient removal and the 

potential for odorous emissions. ABR provide versatility, yet they may struggle with 

biomass fluctuations and occasional odors. Anaerobic Fixed Bed Reactors (AFBR) are 

effective in handling varying organic loads, although careful management is necessary to 

prevent clogging. Integrated Bio-Methane Reactors, which combine anaerobic digestion 

and methane recovery, may face difficulties in gas production and maintaining stability. 

While anaerobic membrane bioreactors excel in pollutant removal, they are susceptible to 

fouling and require regular maintenance (Gedda et al., 2021; Sandra et al., 2017; 

Sangamnere et al., 2023).     

2.4 Microbial Desalination Cell – An Emerging Technology 

The Microbial desalination cell is an emerging technology introduced by (Cao et al., 2009). 

It functions as a bio-electrochemical system and serve as an extension to modified 

microbial fuel cell (MFC) technology, which typically consists of two chambers: an anode 

chamber and a cathode chamber (Imoro et al., 2021). Unlike the two-chambered MFCs, 

the MDC incorporates a third chamber called the desalination chamber. This chamber is 



10 

  

situated between the anode and cathode chambers with anion and cation exchange 

membranes positioned at a specified distance(s). The diffusion of ions across a membrane, 

guided by concentration gradients, serves as the driving force behind desalination 

process(Ghasemi et al., 2022). To further enhance the efficiency of desalination processes, 

microbial desalination cells (MDCs) have been devised based on the principles of 

microbial fuel cells (MFCs). These MDCs not only facilitate the treatment of wastewater 

and desalination of salt water but also contribute to energy generation, thereby reducing 

the reliance on electricity for desalination purposes.MDCs have gained considerable 

importance in the present era due to their ability to address two crucial challenges: 

wastewater treatment and water desalination. By harnessing the energy content present in 

wastewater, MDCs offer a unique advantage of combining both processes in a single device    

(Sevda et al., 2015; Zahid et al., 2022b). MDCs offer substantial energy savings compared 

to conventional methods like evaporation, distillation, and membrane processes. For 

instance, MDCs can save up to 4 kWh/m3 of energy in comparison to RO, and the savings 

are even more substantial, reaching 196 kWh/m3 when compared to thermal technologies 

like multi stage flash distillation (MSF) (Patel et al., 2021). The MDC technology offers a 

vivid representation of the water-energy nexus concept Through the utilization of energy 

produced by microbes in wastewater treatment, the MDC has the potential to operate 

autonomously without the need for external energy sources. Additionally, surplus energy 

generated by MDCs can be redirected to support other desalination technologies like RO, 

capative deionization (CDI), and electrodionization (EDI) systems (Imoro et al., 2021). 

2.5 Working Mechanism of MDC 

The system is structured with three chambers: the anode, desalination, and cathode In these 

chambers, electrical energy is generated by the movement of electrons outside the cell, 

when organic materials in the anode chamber undergo oxidation due to the presence of 

anaerobic bacteria on the anode electrode. This oxidation process produces carbon dioxide, 